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WENLING JIN WEI CRAFT WOVEN CO., LTD. 
TAIXING INDUSTRIAL PARK,BINHAI TOWN,WENLING,ZHEJIANG,CHINA 
 
 
The following sample(s) was/were submitted and identified on behalf of the client as: 

Sample Description : PE WALLPAPER 

SGS Ref No. : CAN16-185367 

Reference No. : NBHL1609012775SD 

Test Performed : Selected test(s) as requested by applicant 

Sample Receiving Date : Sep 20, 2016 

Test Performing Date : Sep 20, 2016 to Sep 29, 2016 

Test Result(s) : For further details, please refer to the following page(s) 

 
 
 

Test requested Result(s) 
GB18585-2001—Indoor decorating and refurbishing materials – limit 
of harmful substances of wallpapers 

- 

Formaldehyde content PASS 

 
 
 
 
 
Signed for and on behalf of 
Guangzhou Branch 
SGS-CSTC Ltd. 

 
_________________________ 
Yan Lau 
Approved Signatory  
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Test Results : 

 

Test Part Description : 
 

Specimen No. SGS Sample ID Description 

 SN1 CAN16-185367.001 White/khaki soft plastic 
 

 Remarks : 

                  (1) 1 mg/kg = 0.0001% 

                  (2) MDL = Method Detection Limit 

                  (3) ND = Not Detected ( < MDL ) 

                  (4) "-" = Not Regulated 

 

 

 Formaldehyde Content 

 

 Test Method : With reference to GB 18585-2001. Analysis was performed by UV-Vis. 

 

 Test Item(s)  Unit MDL 001 

Formaldehyde Content  mg/kg 20 ND 

 
 
Reference Limit: 

 

GB18585-2001- Limit of harmful substances  

Item(s) Requirement 
Formaldehyde(mg/kg) ≤ 120 
 

 

Remark: The report is English version of Chinese test report GZHL1609041314HI. The Chinese version shall 

prevail in case of discrepancy between the Chinese version and English version. 
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 Sample photo: 

 

  
 *** End of Report *** 
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